TBW Under Tray Install
2015-2019 Subaru Outback

STUDY THESE INSTRUCTIONS BEFORE INSTALLATION. INSTALL MUST
HAVE A KNOWLEDGE OF AUTOMOBILE SYSTEMS. IF UNFAMILIAR

WITH OUTLINED INSTRUCTION WE RECOMMEND INSTALL BE
COMPLTETED BY A QUALIFIED PROFESSIONAL.

Tools Needed for install:

e  3/8” driver socket OR socket with adapter

e  10mm socket/wrench

e Dirill

e  Optional — use a rivet nut tool (not included)

WARNING!

CAUTION SHOULD BE TAKEN WHEN PERFORMING MAINTENANCE OR UPGRADES
TO YOUR VEHICLE. OBSERVE AND ABIDE BY ANY LABELS ON COMPONENTS AND
TOOLS. IF YOU HAVE ANY QUESTIONS CONSULT WITH A PROFESSIONAL
MECHANIC OR CONTACT TBW PERFORMANCE FOR MORE INFORMATION,

#1. If you have your OEM panel — remove this. Removal requires flathead screwdriver and 12mm
socket.

#2. Install three(3) M6 extruded u-nuts along the front bumper (RED). On the edge of the main panel
you need to make sure the two(2) M6 extruded u-nuts are installed as this will help attach the front
panel to the rear.




#3. Install the front panel along the bumper with three (3) M6 bolts (YELLOW). Next, install the rear M6
bolt (RED) and the 2 plastic push clips (GREEN) to help hold this up and in place.

#4. |Install 2 M6 bolts on the sides to attach the front to the rear panel. Do not tighten down any M6
bolts completely until all bolts are in location. Next, install four (4) 3/8” self-tapping bolts with washers
in the RED locations. Tighten these until snug, but do not over tighten. Alternatively, you can use M6
rivet nuts here (install tool available seperately) with additional M6 bolts.
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#5. Tighten all bolts down securely and make sure the oil change door bolts are also snug. This should
now be secured and you should like the following picture.




